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& 3 ] S LS WROINR 18650 2200mAh 3. 7V 8. 14Wh
H o0 2 AR Chinese
Name of Sample | 4 Rechargeable Lithium-ion Cell WR INR 18650 2200mAh 3.7V 8. 14Wh
English
o 1124100455
Sample No.
EST VT ILVGFR A HT e YA B 2 )
Consignor Jiangxi Weirui New Energy Limited Company
&S VL7 R T RV PR A
Manufacturer Jiangxi Weirui New Energy Limited Company
B ok e E GREMERET 1D

Test method

ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Section 38.3

A ] R AR T

¥ = .
$JK#T/& ST/8G/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8
Criterion Section 38.3
= R b -

A#“' J o JARER I R 541 5
e Blue or green Cylinder plastics film shell
. " -
Foud B A 2024-10-21 e B 2024-10-25 ~ 2024-11-20
Accepted Date Test Date
: i RS s M3 ey bt ; MBS it ; S
A H Altitude simulation, Thermal test, Vibration, Shock, Ixtezna] short
Test Items circuit, Impact, Forced discharge
2R, PR AT EEAE CGRURERMET M) ST/SG/AC. 10/11/Rev &3
The sample has passed the test items of UN Manual of Tests i
Mk |ST/SG/AC. 10/11/Rev. 8 Section 38.3 \\\\f
Conclusion
# % [ 3 (Date) : 4#; gﬁiif\ N
N 4= . - =y —
& Al #¢ HL Lt i Rechargeable Lithium Cell. (14)\ I ‘
Comment
E Ao R / B 2 A
Consignor /
Address Post Code
o 7~ F % '
wE k4 st gEd
Approver: Checker: Compller
IR

Title:

BRENE 4 P00 (Head of New Energy Safety Department)
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Name of Test Standard requirement or The - 7
No. tems Claiige NuriBerat Staritard Test Result | Conclusion | Remark
A TE GR¥FRHET
= , ) ST/SG/AC. 10/11/Rev. 8 38.3 54T 1 W22 1
1 ﬁﬁﬁm UN Manual of Tests and Criteria S-,)I Appenidiz 1 ey /
Altltude ;. . 2 5 5 5 . aee ppenadix r
) ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Passed
simulation Li
A Galis findETF
il it} ST/SG/AC. 10/11/Rev. 8 38. 3 &UET. 2 WP 2
2 e UN Manual of Tests and Criteria See Appendix g
Thermal test  |s7/56/AC. 10/11/Rev. 8 Section 38.3 Test SEGRAENANE # Irl;;ied /
T. 2 aas
A GBS EHEF
) ) ST/SG/AC. 10/11/Rev. 8 38.3 iXUAT. 3 W 3
3 . ; UN Manual of Tests and Criteria Se sridix P . /
Vibration ST/SG/AC. 10/11/Rev. 8 Section 38. 3 Test 58 Jppenils 8 P;;ﬁi q /
T3 3
HX:G’.‘.‘II-I I AR ET
y fitd ST/SG/AC.10/11/Rev. 8 38.3 HT. 4 W7 4
1 i UN Manual of Tests and Criteria See Appendix 4 s /
Shock ST/SG/AC. 10/11/Rev. 8 Section-38:3:Test : P
T.4 A58
BAr D GREGAERYET
b :?Ii}_)mgl/sg:/'m". 10/11/Rev. 8 38.3 HT. 5 W 5 .
) pal of Tests and Criteria N—CE : /
External short ST/SG/AC.10/11/Rev. 8 Section 38.3 Test B ArpendigiQ - " # 4
circuit T.5 ; Passed
A B GG HIERAE T
. Wit WF) ST/SG/AC. 10/11/Rev. 8 38.3 KT 6 W% 6
6 I t I‘J.N .‘bIe}nun.l of Tests nn(} [l’i.im‘.l;l See Appendix 6 {\’-m, /
mpac ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test —
T..6 S
B GRBRbRHET
M) ST/SG/AC. 10/11/Rev. 8 38.3 44T. 8 Wi 7
T ﬂﬁﬁi% UN Manual of Tests and Criteria Sei‘l’f{memlix 7 {7-4?,. /
Forced discharge |st/s6/ac. 10/11/Rev. 8 Section 383 Test Passed
T.8 asse
This space intentionally left blank
8 UTF=EH
R A S A PRGN 20°C-25°C R : /%
Test Environment Ambient temperature:20°C=25°C ;Ambient humidity:/%
Condition
R )
26, #&Eﬁ"fﬁ' A Test ltem
Subcontracted Test NELEBRE 2 # / L) /
Condition Subcontracted | Name Post Code
Laboratory Ho bk / W, ;
Address Tel

"

L

;g e
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B% | ¥R A B £ AR o R
No. Name of Test Items Altitude simulation
; ; XIE AT Bef R E Aft
Ha | HaRA e el b+ LA LS NAE
%5 Sample Status RE FribdE RE Fr B4 @, E | Mass Loss | Residual |
Sample Mass ocv Mass ocv OCV  |Other
No. /s N /g N 1% % Event
LCYCHE A AT 5 i = aE & 5
001 | oy Fully onmrged | 43.3879 | 4.16 | 43.3866 | 4.15 0. 00 99.76 | O
YO A RS
002 | jovcmniit | 43.5893 | 416 | 43.5890 | 4.16 0. 00 100.00 | O
003 | oyepiit | 43.5034 | 4.15 | 43.5030 | 4.15 0.00 | 100.00 | ©
004 | joqrosth | 43.6064 | 416 | 43.6043 | 415 0. 00 99.76 | ©
CHE4s 7o o
005 | jorae®l ol 43 p435 | 417 | 43.5432 | 4.16 0. 00 99.76 | O
O5CYCLEA TR I
006 | geeomiror e N 13 4.16 | 43.5589 | 4.16 0.01 100.00 | ©
007 | g ORI Mlema 072 |F 4618 | 43.6063 |1 4.15 0.00 | 99.76 | ©
008 | ssoreperrt | 43.5026 | 4.15°. | 43.5916 | 4.15 0. 00 100.00 | ©
5O A 2
009 | il 1435152 | 415 | 43.5138 | 4.15 0. 00 100.00 | ©
Ly 1= i {‘.:/\' 25 i
010 | peropiiiid | 43.6217 | 415 | 43.6193 | 4.15 0.01 100.00 | ©
J\ —F /f F This spa}c:“i I;:]L;nntki onally

HiE: L-iR V-RA D-MR R-AE F-RK 0-LEFK. LR, LMK, L. ZAEKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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By 5 AR LAk | AR
No. Name of Test Items Thermal test
He |  Maws [ XEN Bef B AR a5 k| 10 | S
%5 Sample Status RE |(FRLE RZ Fr#& W, & | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV |Other
No. /g N /g N 1% /%  |Event
001 | (ool | 43.3866 | 4.15 | 43.3860 | 4.08 0.00 | 9831 | o
002 | oo 1435890 | 4.16 | 43.5871 [ 4.08 0. 00 98.08 | o©
003 | |oenctAil | 43.5030 | 4.15 | 43.5016 |  4.08 0.00 | 98.31 [ o
004 | oqe et 1436043 | 4.15 | 43.6024 | 4.07 0.00 | 9807 | o
005 | oyerasane V14354327 416 | 435411 | 4.07 0.00 | 97.84 | o
006 | psomrosihit el U1°43.6880 || 4. 167 ["43.55p1 | 4.07 0.00 | 97.84 | o
007 | pscrore®®i 01 43.6063 | 4.16 | 43.6043 |  4.08 0. 00 98.31 | o
008 | perpins, e | 43,5816 {| = 4.15 0| 43.5887 | 4.07 0. 01 98.07 | o
009 | el 143.5138 | 4.15 | 43.5114 |  4.08 0. 01 98.31 | o
010 | gocoiekfilt = |43.6193 | 4.15 | 43.6187 | 4.08 0.00 | 98.31 | o
o o [This spal(::ﬁi o kinnally
&k L V-IRA D-ARR R-E F-RK 0-Rh. RRA. LMAE. RHE. ZRXK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

| " |
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/10
B% . BARE LA | 73
No. Name of Test Items | Vipration
ST ; X I i
#e | HaRA S Before | BBE A gk | Meem | i
%5 Sample Status RE FROLE| RE FF3%-9, /& | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. g AY, g v /% 1% Event
ICYCSEA= FEHL Q agp 0 agp
001 | oy poninoet o | 43.3860 | 4.08 | 43.3863 |  4.08 0.00 | 100.00 | o
002 | yeoekfl 435871 4.08 | 43.5875 | 4.08 0.00 | 100.00 | o
003 | |eiockRil o |43.5016| 4.08 | 43.5019 | 4.08 0.00 | 100.00 | o
004 | |yercER o |43.6024 | 4.07 | 43.6036 | 4.07 0.00 | 100.00 | o
005 | oyepoifil L agisatn| 407 | 4305412 | 4.07 0.00 | 100.00 | o
006 | pppeporsiiot o 143,5591 | 4.07. | 43.5592 | 4.07 0.00 | 100.00 | o©
007 | ool 43,6043 | 4.08 | 43.6035 | 4.08 0.00 | 100.00 | o
008 | peoepoid b, | 435887 | 4.07 | 43.5877 | 4.07 0.00 | 100.00 | o
009 | pperairrt o 1435114 4.08 | 435114 [ 4.08 0.00 | 100.00 | o
010 | peorire®hM - 143.6187 | 4.08 | 43.6201 |  4.08 0.00 | 100.00 | o
v o2 ={This space intentionally
bR left blank
HiE: Lk V-IRA DMK R-BRE F-RK 0-Rh. RiRA. MK, RHRE. TAK,

e |

ot ads



AR T RRAS A PR F]
& R - R4

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 4

NO. 1124100455

25CYC Fully charged

6/10
5 i R A A L AR Mty
No. Name of Test Items &y oot
RIEA] Before RIS After =
5| maga RER |HRQE | S
w2 Samyl Stz RE | F%eLE| RE Fr34.41, /E | Mass Loss | Residual | FL&
Sample Mass ocv Mass OCV ocv Other
No. /g N /g N 1% /% Event
ICYC e A 5 G i s
001 | jore mnty daea | 43.3863 |  4.08 | 43.3860 | 4.07 0. 00 99.75 | o
T A IS
002 | joyc st 1 43.5875| 4.08 | 43.5836 | 4.08 0. 00 100.00 | o
003 | o mrret | 43.5019| 4.08 | 43.5007 | 4.07 0. 00 9.75 | o
004 | (oyepoerre® | 43.6036 | 4.07 | 43.6026 | 4.07 0.00 | 100.00 | o
005 | oyopoiil 1435412 4,07 | 43.5303 | 4.06 0. 00 99.75 | o
006 | aserepoiraoit 17435692 | 4.07" | 43.5575 | 4.06 0. 00 99.75 | o
DRV A2
007 | pserepariiiett 1436035 | 4.08 | 43.6027 | 4.08 0. 00 100.00 | o
I5CYCS 43R
008 | psomeporsi it ol 43 BBTT | 4.07 . [:43:5876 | 4.07 0. 00 100.00 | o
oY et AR
009 | ssvepriiat o | 43.5114| 4.08 | 43.5093 | 4.08 0.00 | 100.00 | o
010 L 43.6201 | 4.08 | 43.6200 [ 4.07 0. 00 99.75 | o

L R4 F

This space intentionally

left blank

Hix: L-iR V-RA D-MR4k R-AAL P-R K 0-AMik. LRA. RMKR. LE. 2K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

i~ B
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5 5 AR A 4 AR S _

No. Name of Test [tems External short circuit
Hahs HBRA HEAGREHRL E X )
Sample No. Sample Status M. Extern/apgl“emperamre Other Event

001 l(\écl\‘fxljl]a\}l\fﬁillligml 84.7 o

ae mécltﬁffjﬁgm 83.6 0

003 IC\'ET(:[Y’ETE:?%(%}E;;%;;(-~(1 8L.7 0

004 lC\’é{l\‘flﬁ\[[&éE;%gml 75. 7 0

005 l(tx'éclgﬁlf‘?iﬁﬁﬁgml 88.9 0

006 25(3?;"5#5\5?{;%&:{(] 76.9 0

o0y ijfgr]\"ﬁii??ﬁﬁgod .1 0

008 25(‘??3"51??0%2%{10(1 71.8 0

408 Zaffg[/;ﬁﬁj\fg:ﬁgsd 863 0

010 zj(fgr;{fnﬁ:}zﬁ:%md 83. 6 0
UT‘frZ IJT This space intentionally left

blank

@iz DMK R-BCE F-RK 0-LMIK. TARXK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

G g

e
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A5 . WA LA | ik
No. Name of Test Items Impact
s Bk R BR SR EI K3
Sample No. Sample Status — Extern/aré:Temperature Other Event
- 1HICCY3L01B?DZ;};:1 ty 111. 3 0
ek {GHE 50K U(dgjm ty 110.0 0
e
B e \Ff[l%?oc?a{;;gi ty 90. 6 0
s 1C\'lcm.,5(£ms(]£ﬁit{f ty 110.8 0
PPy
015 1C&?25J2£g;iny 102.7 0
016 2501C 50% Capacity 113.4 0
. 255&(5(:“5%":150(?;?1% ty 117.4 0
T
i M(‘Z;CE \5(0%302;?;:% ty 120 0
020 25CYC H0%7%4t 116. 8 o

25CYC 50% Capacity

This space intentionally left

blank

Hix: DMk F-RK 0-RfK. RARK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

i o OO L g

\
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). 22 . AR B &L AR g )G
No. Name of Test Items Forced discharge
HonthT KA HAe 2
Sample No. Sample Status Other Event

021 1CYC ]I*Eil\’](‘l??j;iﬁi{cll%lrng 0

022 HNC%SE?F%?ijirmM 0

023 1CYC ll'filylcl?f]i!:ii%‘llllj;tl‘god =

024 1CYC ls(uyltlfE %ijirililrgml 0

025 1CYC IFCL?’ICIE_F?E?CLI%H';::'(I -

026 1CYC IFF;};(‘}%ZEQCIIEIFQGH 0

027 1GYC lrrcu:llcljxgﬁiﬁfl?nged ~

T

028 1CYC ]15?1%; cli-.izlclillien'ged g

029 1CYC li?(ijyflaf%iﬁi?in'ged 4

030 1CYC IFFu‘lL]J\L/(IJ\lhs;%Illlluaul O

031 :Z'J(\(Z'}[Ell‘jl(lr\.ﬁ f;ibi(clﬁlilrged 0

032 25(:v(??§rrlcff %:ﬁirit}a rged g

033 zﬁnrzr;i?ltljvh fﬁjﬁ'll%m:od a

034 25(.‘\’{?5&?-51? ﬁﬁz‘l&wged 0

035 25(‘1'(?551\?1‘)};6 %iﬂfclllil rged 0

036 25(‘\"c251£1\!1€1%?;%cih%1rgua Q

037 25CY (Z:ﬁ l\lcljyL ’?Fi}fclllliﬂ rged 0

038 25(‘,\{(? 5;31Ciiﬁﬁijfclilﬁqrgod o

039 25(‘\'(??§:1\’I(ii?‘j;if§{clh%1l‘god d

= T50YC5C A 5

25CYC Fully discharged

HiE: DR P-AL K O-RfBik., AAe k.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

V4

v\~

W /L oa
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